



SGS U.S. Testing Company Inc.

291 Fairfield Avenue • Fairfield, NJ 07004-3833 • Tel: 973-575-5252 • Fax: 973-575-0799

CLIENT: Indiana Coated Fabrics Inc.
Route 15 North Poor Drive
P.O. Box 1017
Warsaw, IN 46581-1017

Attn.: William Haney

Test Report No:	154270	Date:	April 13, 2001
------------------------	---------------	--------------	-----------------------

SAMPLES SUBMITTED BY CLIENT AS: Three (3) Samples:
1- Matte White 4
2- NLFG 14 oz
3- TFR

DATE OF RECEIPT: April 10, 2001

TESTING PERIOD: April 13, 2001

TEST REQUESTED: NFPA 701 1999

TEST RESULTS: Please refer to the following pages.

CONCLUSION: The submitted samples were found to meet the requirements of the above standard.

PREPARED BY:

Eduardo E. Rodriguez
Technician - Flammability
Textiles

db

**SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.**

Linda Kinderman
Supervisor - Flammability
Textiles

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

